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y— otz MILL TEST CERTIFICATE

STEEL

COMMODITY(RIZ2!) N o AR STEET EN 10204 TYPE 3.1 — 2004 SMNETH :gu%r%qm 22 gsgf LT
= N - 106, Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATON(HIZ72)) — CUSTOMER(D24 Ab: HANEHAHF) ‘
Tensie Propertes(Gage Length:2inch)  |HerdnessTest| ~ Hardness Test & OWN Impact Test DW Test( C)
oF SZE PCS WEIGHT LENGTH [Spec, oo wed | Stergth | Rae EL Vale o) Theal Shear Area(%)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  [Pressure{Time %2 Aea
20 (212 xS Hx201) ¥2[ Mpa | MPa | MPa % % |%3 %3 ] 2] 3 Jaglen| 1 [ 2w
' M. 415 415 240 E’:SZEF °
%1 (=) kG) ™M Pl |sEC o .
Max. Ciitedia © In the case of 10x10)
1 EB BE 16" X 0.375 " X 6150 M 39 2347 239,85 8751633 | 90 | 5 T| 4% 478 A 44
2 EB 8E 16" X 0.375 “ X 6,150 M 18 10314 1107 G32710 %0 |5 T| 40 495 318 a4
TOTAL 57 2661 35055
i
Chemical Composition(%) 2:x100 3:x 1000 4 X 10000 Zr~Coating Test HC-Test HIC Test Remark
| M oM [ CopperSifiate | Colepse 5SC. = =
Spec cls[g|P s |a|N|o|m|v]g]| ! Zn Coding = Pessae | G | O | csr P X?)Typeolppe'end(ﬂ*c
No. | HezatNo, wal 2 |2 | 2|38 3|2 ]|2]|z2]a 3 . Trne | Pesk | psi % | % | % EBERWY Black BEBevel End
=t %2) L Longitudinal, T: Transverse
[0 %3) B: Base, W: Wekd Line, H: Heat Affected Zone
Mex. 0 ENIEIEEREEEE S fLach : :
1| ersies T EREA R EOH I et =
i 0 . A 3 H ! ¥7) For each reduction of 0.01% below the specified C max.
B L] BRI an increase of 0.06% Mn above the specified max.
Plis]| 2|72 14| 3| 1 1 1| 2 wilbe permitied Up b & mex,of 1.65%
2| oeano Hl 17| 2|6 | 14]5  10) CM3=CuNHCrHMoY
Plw | 1 [72] 1] 7|4 L 1 2 | ® % SPEC YEAR ~ ASTM AS3(2012ED)
plw | v | 72|56 | 4|1 |a]z2]|2]io0
]

Nor-Destrucive Test Rattening / § 3 C O P Y
Heat Treament T Bendng Test Visual & Dimension

GOOD GOOD [cev ] GOOD
' 2 RIZS 3 R0 S$RUSE EESLICL : : =
WE HEREBY CERTFY THAT MATERIAL DESCRIBED HERBIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRBED SPECIFICATION AND ORDER, s . . . ’
+ 2 ZAEUM 2I1E AABER] AIZA R4 BHIHLAE 4 USO, 2ASEM FLUETA AIRA X2 2020 Dol 4 UAGLICL
SURVEYOR | CA Manager

* 2 HABYME HEO UA2M(HNMY BE Z8)ZHH S8 ARYUG, MARMO WER HOHYE AWIHMN Hesd & AEUL (htp//smhyundai—steel.com/cs/cmAogin.jsp)
#* This Mill Test Certificate is a copy that has been printed from original electronic docum'ent(with digital signing). i

You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App © 'QReal’




